P-226-GMSL-EIA-DISTILLERY-52021

SUMMARY ENVIRONMENTAL IMPACT ASSESSMENT
(EIA) REPORT

(IN ENGLISH AND MARATHI)
FOR
EXPANSION OF SUGAR FACTORY FROM 4500 TCD TO 7500 TCD
(INCREASE BY 3,000 TCD),CO-GEN PLANT FROM 14.85 MW TO 30 MW

(INCREASE BY 15.15 MW) AND ESTABLISHMENT OF
110 KLPD MOLASSES/CANE JUICE BASED DISTILLERY

BY

GOKUL MAULI SUGARS LTD.

Tadwal, Tal: Akkalkot,
District: Solapur, Maharashtra.

PREPARED BY

EQUINOX

Equinox Environments (India) Pvt. Ltd.

EQUINOX ENVIRONMENTS (I) PVT. LTD.,

ENVIRONMENTAL; CIVIL & CHEMICAL ENGINEERS, CONSULTANTS & ANALYSTS,
KOLHAPUR (MS)
E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com

AN ISO 9001 : 2015 & QCI - NABET ACCREDITED ORGANIZATION

NABET
[...]
2. | Co-gen Plant 180 140 320
3. | Distillery 180 150 330




2) THE PLACE

Proposed expansion of sugar factory, co-gen plant and establishment of distillery shall be
carried out at existing premises of GMSL. Total land area acquired by the GMSL is 44.41 Ha.
Out of this total built up area under sugar factory, co-gen plant & distillery is 9.33 Ha. A no
objection certificate for the proposed expansion projects activities has been obtained from the
Tadwal Grampanchayat. Same is presented at certificates and other documents of the EIA
report. Detailed area break-up is presented at Table 3 & copy of plot layout is enclosed
separately.

Table 3 Area Statement of GMSL

. Area (Sq. ML)
No. List of area Existing | Expansion | Total
1 Total Plot Area 4,44,100
Built-up Area
i. Sugar Factory 15,627 16,580 32,207
ii. Cogen Plant 7,880 2,377 10,257
iii. Distillery Unit -- 4,600 4,600
iv. Area under Road 28,725 -- 28,725
v. Residential Colony 9,180 8,400 17,580
Total Built-up Area 61,412 31,957 93,369
3 | Green Belt Area (33% of 15,000 131,553 146,553
total plot area)
4 | Total Open Area 3,67,688 -- 2,04,178

3) THE PROMOTERS

The promoters of GMSL are well experienced in the field of Sugar, Co-gen & Distillery and
have made a thorough study of entire project planning as well as implementation schedule. The
names and designations of the promoters are as under-

Table 4 List of Promoters

No. Name Designation
1 CA Vyankatrao P. Patil Chairman
2 Mrs. Chandrakala V. Patil Director
3 Shri Dhiraj G. Shinde Managing Director
4 Shri Ashish V. Patil Director

4) THE PRODUCTS

Details of products that are being manufactured under existing & expansion of sugar factory
and co-gen plant as well as those to be manufactured under proposed distillery are represented
in following table.



Table 5 List of Products

Industrial unit Product&: By- UoM Quantity
product Existing | Expansion | Total
Sugar (11%)* MT/D | 495 330 825
By-Product
ST“(gfl‘)r :) a;;?)zyT(g))o Bagasse (30%)* MT/D | 1350 900 2250
Press Mud (4%)* MT/D 180 120 300
Molasses (4%)* MT/D 180 120 300
C?\'{gv‘;“tgl;‘(‘)‘;gf;)ss Power Generation MW | 14.85 15.15 30
Rectified Spirit/ ENA/
Ethanol/ Absolute KLPD -- 110 110
Distillery Unit  |Alcohol (AA)
(110 KLLPD) By-product
Fusel Oil MT/D -- 7 7
CO» MT/D - 91 91

* - Percent of Cane Crushed

Table 6 List of Raw Materials

uantit
Industrial Unit Name of Raw . Q T Afrer
Material Unit Existing .
Expansion
Sugar Factory Sugarcane MT/D 4500 7500
Lime MT/ D 10 17
Co-generation | Bagasse MT/D 1056 2112
Molasses or MT/D -- 291
Proposed Sugarcane for Juice MT/ D -- 1100
Distillery Yeast MT/ D -- 0.25
Urea MT/ D -- 4
De-foaming Oil MT/D -- 13

5) MANUFACTURING PROCESS
Figure 1 Integrated Manufacturing Process Operations
Sugar Factory

[ Weighment ] P
(100%) : Cogeneration Plant

Grid
Y

Bagagse n Steam - Power!
[Cane Milling/ Crushing |~ Boiler |—>| Turbines |—>|
30% -

Boiler Ash——> Brick/ Cement Industry ITO Factory

.......................

Pressmud
[ Clarification ]—) s ————> Manure

[ Juice Sulphitation ] ,
! Conc.
l H Spentwash ;
. Condensate
[ Syrup Boiling J : | MEE > for Recycle |
H Raw
l, Molas:scs 4%) Spentwash

Centrifugation |_-_,| Rrnctaton |—>| Distillation }—>| Alcohol

[ Sugar (11-12%) J




For more Details of manufacturing process and flow chart for sugar, Co-gen plant & Distillery
are given in Chapter 2 of EIA Report.

6) THE PURPOSE

Sugarcane potential, agro-climatic conditions, cost of conversion & overheads etc are the major
deciding factors for fixing the crushing capacity of sugar factory. Today, sugar factories cannot
survive in healthy condition on a single product i.e. sugar. Thus, it is essential to develop sugar
factory into an affiliated complex so as to utilize the valuable by-products more profitably.
Bagasse based cogeneration of steam and electricity has been practiced since long time in sugar
mills. Molasses is also another important by-product of the sugar industry. Alcohol has
assumed very important place in the Country’s economy. It is a vital raw material for a number
of chemicals and also a renewable source of energy. It has been a source of a large amount of
revenue by way of excise duty levied by the Govt. on alcoholic liquors. It has a potential as
fuel in the form of power alcohol for blending with petrol. Also, the fermentation alcohol has
great demand in countries like Japan, U.S.A., Canada, Sri Lanka etc., as the synthetic alcohol
produced by these countries, from naphtha of petroleum crude, is not useful for beverages.
Considering the above facts as well as availability of raw material, management of GMSL
decided to go for expansion.

6) ENVIRONMENTAL ASPECTS

GMSL has implemented an effective ‘Environmental Management Plan’ and various aspects
of the same are as follows:-

A) Water Use and Effluent Generation and its Treatment
a. Water Use

Details of water usage in existing, expansion as well as proposed activities are as follows-

Table 7 Details of Water Consumption in Sugar Factory & Co-gen Expansion Unit

.. Quantity(M>/Day)
No. Description Existing After Expansion
1 Domestic 20 (5+159) 40 (10"+30%)
2 Industrial
a) | Manufacturing process 1347* 2200%*
b) | Cooling & Boiler feed 225%* 450*
¢) | DM Plant 45* 90"
d) | Lab & Washing 5* 8*
e) | Ash Quenching 2% 3*
Industrial Total 1624 (1579*+45%) 2751 (2661*+90%)
3 Green Belt & Gardening 90* 750%*
1734 3541
Grand Total | ; fog. 11504501 (3411*+302+100%)
Fresh Water Consumption 13 12
(Norm:100 lit./ MT of cane)

Note: # - Fresh water taken from ground water, * - Cane condensate, Q -STP & ETP treated water.




Table 8 Details of Water Consumption in Molasses Distillery Unit
(During Sugarcane Crushing & Non- Crushing Season Days)

No Description Water Consumption (M*/Day)
Cane Crushing Season | Cane Non- Crushing Season
1 | Domestic 3* 3"
2 | Industrial
a) | Process 873* 873*
b) | Cooling 100* 100*
c) | Lab & Washing 6* 6"
979 979
Industrial Total (106* + 873%) (106" + 873%)
100% Recycle 99% Recycle
982 982
Grand Total | 3 106+ 1 g73%) (109* + 873%)
Fresh Water Consumption 0 10
(Norm: 10 KL/KL of Alcohol) '

Note: - # - Fresh water taken from Ground Water, & - Recycled water from CPU, * - Cane condensate.

Table 9 Details of Water Consumption for Proposed Cane Juice based Distillery

No. Description Water Consumption (CMD)
1 | Domestic 3*
Industrial
a. Cooling Make up 100*
b. Lab & Washing 6*
Industrial Total 106*
Grand Total 109 (3*+ 106*)
Fresh Water Consumption 0
(Norm: 10 KL/KL of Alcohol)

Note : # - Fresh water from ground water, * - Cane condensate

Sugarcane Condensate Balance:
Table 10 Cane Condensate Balance

No. Description Quantity (CMD)
1. | Cane crushing capacity 7500 TCD
Cane condensate- 52% (by considering 3900 CMD
losses)
3. | Condensate used for sugar & cogen plant 3411 CMD
4. | Excess cane condensate 489 CMD

b. Effluent treatment:

Effluent generated from existing, expansion & proposed activities is given in following table-



Table 11 Effluent Generation from Sugar Factory & Cogen Plant

.. Quantity(M3/Da Disposal
Description Existing (After lg))(pansion i
Existing - Septic tank followed by
Domestic 15 31 soak pit
Expansion— Proposed STP
Industrial
a) Process 245 410
b) Cooling & Boiler 48 96 Treated in existing ETP having
¢) DM Plant - 45 90 primary, secondary & tertiary
d) Lab & Washlng S 8 treatment units; will be duly
¢) Ash Quenching -- -- upgraded
Industrial Total 343 604
(atb+ctd+e)
Norm:100 lit./ MT of cane 76 81
Table 12 Effluent Generation from Distillery Unit
. Quantity(M?/Day) .
Description Molasses Based Cane Juice Based Disposal
Existing - Septic tank followed by
Domestic 2 2 soak pit
Expansion— Proposed STP
Industrial Raw spentwash shall concentrated
Raw Sp. wash — 880 | Raw Sp. wash - 440 | in Multi Effect Evaporator (MEE).
Conc. Sp. wash — Conc. Sp. wash - Chonc. Spentwg sh- (1.7 KL/KL)
192 9% shall .be dried for powder
formation (ATFD).
Process Condensate- 812 Condensate- 394 | Other effluent from distillery will
(688 MEE + 124 (344 MEE + 50 be treated in proposed distillery
ATFD) ATFD) CPU. Treated effluent will be fully
Spent Lees — 154 Spent Lees - 72 recycled in process to achieve
Cooling blow 10 10 ZLD.
down
Lab & Washing 6 6
DM Plant -- --
Conc. — 192 Conc. — 96
Ind. Total Other — 982 Other — 482
i) Domestic Effluent —

Domestic effluent from existing activities of GMSL sugar factory and co-gen plant is 14M?/
Day same is being treated separately in septic tanks followed by soak pits provided in a
decentralized manner. After implementation of expansion project, total domestic effluent from
GMSL campus shall be 34 M3/ Day (Domestic effluent from sugar factory & co-gen plant — 32
M3/ Day and to that of distillery 2 M3/ Day). Same shall be treated in proposed Sewage
Treatment Plant (STP) of 40 CMD capacity and the treated effluent shall be reused for flushing
and also used for gardening.




ii) Industrial Effluent —

From existing sugar factory & co-gen plant operations, trade effluent @ 343 CMD is generated.
Subsequent to implementation of expansion, total effluent generated from sugar factory and
co-gen plant activities @ 604 M>/Day shall be forwarded to the existing ETP in the GMSL
premises. The existing ETP is having capacity of 1200 CMD & sufficient for treatment of
effluent after expansion too. The treated water from ETP will be used to gardening & green
belt development in own premises. ETP flow diagram is presented at figure 2. Further, industry
is having CPU of 1200 M*/D capacity & flowchart is presented at figure 4.

From proposed molasses distillery unit, raw spentwash about 880 M>/D will be generated. Here,
raw spentwash will be concentrated in Multi Effect Evaporator (MEE). Concentrated
spentwash @ 192 M?/D will be dried for powder formation (ATFD). Other effluents viz. spent
lees @ 154 M*/D, condensate @ 812 M3/D (688 MEE+124 ATFD), cooling blow down @ 10
M?3/D and lab-wash @ 6 M>/D will be treated in proposed CPU. Treated water from CPU will
be reused for industrial operations, thereby achieving Zero Liquid Discharge (ZLD) for process
effluent.

Raw spentwash generated from cane juice distillery unit @ 440 CMD will be concentrated in
Multi Effect Evaporator (MEE). Conc. Spentwash @ 96 CMD (0.8 KL/KL) will be dried for
powder formation (ATFD). Other effluents viz. spent lees @72M?>/D, Condensate- 394 M>/D
(344 MEE + 50 ATFD), cooling blow down @10M?>/D and lab-wash 6M?>/D will be treated in
distillery CPU having capacity 1000 M>*/D. Treated water from CPU will be then reused for
industrial operations.

Figure 2 Flow Chart for Sugar factory ETP

Inlet Pri. Tube Settler

E04IEMD Nf;;’i”zz‘;“g’;\;')‘k (8X6.5X 2.35M)
\L Equalization Tank N
(21.5 X 15 X 3.5 M)
Oil & Grease Flash Mixer Tank
Tank (22X1.0M%1) Buffer Tank :
Bio- Digester (7.5X6.5X 2.5M) 1
(118 X 13 M) v
To SDB
RAS RAS
________________________________ >
Intermediate Tank K }I "K :
(8X5X2.5M) W 4
< — <——— S(;cs(;a;f;e;/l;l Aeration Tank =1l ?;cs ga;ige';)' Aeration Tank—1 |
: (18 X 16.65 X4 M) (18 X10X 2.5 M)

1
Y Excess Sludge ) Excess Sludge
""""" |
|
5 To Greenbelt of
Industry
PSF ACF Treated Water Tank ——
(15X 5X 3.5M) 0s.
Note: (7.5X5X 1.75M)
No | Param Unit Inlet Outiet PSF : Pressure Sand Filter
1 | pH — 56 78 A .
> [ CoD ol | 25003500 170240 ACF : Activated Car_bon Filter
3 | BOD ma/lit 1200-1800 4580 RAS : Returned Activated Sludge
4 | DS mg/lit 800-1200 1600-1900 SDB : Sludge Drying Bed




Figure 3 Existing Sugar Factory ETP Units




Figure 4 Flow Chart of Sugar Factory CPU

Inlet
1200 KLD
Equalization Tank
(12X4.20X 3.50 M)
To Recycle
Treated Water Tank
(12X 4.20X3.50 M)
Figure 5 Process Flow Diagram of Proposed CPU for Distillery
Return Activated Sludge
Condensate & e e e e e —————————— +
Other Effluents
982CMD Tube Settler

Reaction

4X4 M
Tank @X£20M)

Equalization

1
I Buffer

v Tank
Sludge To (3 X3 X 3 M) Sludge to
sDB sDB

RO Reject

ACF PSF "
s0cuM/ 50cuM/ Intermediate Tank Tube Settler

Hr Hr (8X8 X3 M) (4X4X3M)

Sludge to Disposal < | =[S~~~ -TT=T7TT=T=TTTTTmm e s e e e
Sludge Dewatering
Unit / SDB
F?I(ra}e to No Para. Inlet Outlet
Equalization Tank
Permeate for Reuse 1 [ pH 5-6 7-8
in Process Note: )
873 CMD PSF: Pressure Sand Filter & | &0 SH00:3000 s100
ACF : Activated carbon Filter 3 | BOD 2000-2500 <50
SST: Secondary Settling Tank 4 | 10 2000-3000 <100
SDB: Sludge Drying Beds




Figure 6 Existing Sugar Factory CP Units

10



Figure 7 Flow Meters & Online Continuous Monitoring System

Figure 8 Process Flow Diagram of STP (Proposed)

Filter Feed Tank
(2X1.5X25M)

—>

Pump Q

Inlet
21 M3/day
. Secondary Tube
| Equalization Tank © Aeration Tank (MBBR) | Settler
(35X2X3.5M) pump ERRENY) (2X2X25M)
Bar Screen Cum
0 & G Tank
(1.2X1X0.8M)
O BAS. e ] v
Treated Water
To Reuse € Tank
(3.5X3.5X3M)
v Y
SDB | SDB - I
(2X2X1M) (2X2X1M)
No Parameters Unit Inlet Outlet
1. | pH 6.5-75 7.2-75
2. | coD mg/lit 500 - 600 <30 Note :
3. | BOD mg/lit 250-300 <10 *PSF : Pressure Sand Filter
4. | 1sS mg/lit 250 - 400 <5 *ACF : Activated Carbon Filter
- *RAS : Return Activated Sludge
5. |0&G mg/lit 25-30 <10 +SDB : Sludge Drying Bed

11




Figure 9 Process Technology of STP

Daiki Axis Johkasou Technology - Packaged STP

Capacities:
1KLD to 50 KLD models

(further copocities con be incressedin
parallel orongement)

* Energy-saving

. * Stablehigh-quality FRP material
L7

* Expeditioustreatment; easy maintenance

* Most updated automated manufacturingtechnology

Johkasou STP Treatment Process

A
000948 | rewontonr
\/

Chamber

[ Anaerodic
Contact Media

Aeration
Chamber 9}
| esy)

! Re-Circulation — — B~
-Pg‘ oM R
1 Separation ' A
U ‘.lalt. d* %
|

vy ¢

Unit

Moc|

Process Description

agent.

Sludge Re-circulation Arrangement

Sludge from 2* Sedimentation Chamber is

- |recirculatedto the 1 Sedimentation

Technological Frame Work
ion & Sedi jon Chamber | FRP | Suspended Solids (59) are separated. i
! Organic matters are anaerobically + Technology approved by
nationc Chasoe il decomposed. National Jal Jeevan
Moving Bed Chamber FRP |BOD content reduced by continuous aeration. Mission.
Sedimentation Chamber P zilaav;zmed and clear treated wateris + Technology Approvedby
e TEE ClI Confederation of
N— £ Treated Water is disinfected by Disinfection Indian Industry)

* NoCOVID-19Trace

Chamber.

observedin outlet water

B) Air Emissions:

Under existing activity of sugar and co-gen factory operations, 1 boiler of 100 TPH capacity
and 3 nos. of 600 KVA DG sets are installed on site. Boiler is provided with ESP as Air
Pollution Control (APC) equipment followed by stack of 85 M. height AGL. Further, under
expansion activity of sugar and Co-gen boiler of 100TPH with stack of 85M height AGL will
be installed. ESP shall be provided as APC equipment for the same. Steam required for
proposed distillery unit will be taken from proposed 100 TPH boiler of sugar & cogeneration

plant.

Following table gives details of existing and proposed boilers and D.G. Sets.

Table 13 Details of Boiler and Stack in GMSL

No. Description Existing Proposed
1 | Attached to- Boiler 1 D.G. Set Boiler 2
2 | Capacity 100 TPH 600 KVA (3 100 TPH

Nos.)

3 | Fuel type Bagasse HSD Bagasse
4 | Quantity 1056 MT/D | 180 Lit/Hr. 1056 MT/D
5 | Material of construction R.C.C MS R.C.C
6 | Shape Round Round Round
7 | Height, AGL 85 M 5 M (ARL) 85 M
8 | Diameter 45M 02M 45M
9 | Pollution Control ESP Silencer & ESP

equipment Acoustic

Enclosure

12




Figure 10 Existing Boiler & APC Equipments

N =

-z — i
e TR RN 7 L2 B S S
BT =

L —

C) Noise Pollution Aspect:

1. Sources of Noise

1. The existing sugar factory and co-gen; noise generating sources are the boiler house,
turbine rooms, cane crushing section and mill house, etc.

ii.  In the distillery, very high noise generating sources will not exist. D.G. set will be one of
the sources of noise pollution. Operation of same will be only in case of power failure.
Expected noise levels in the section will be about 70 dB(A) or so. Adequate noise
abatement measures like silencer & maintenance of pumps, motors, and compressors will
be carried out and enclosures will be provided to abate noise levels at source. Moreover,
enclosures to the machinery will be provided wherever possible.

1ii. Fermentation section & distillation section will be the other minor noise generating sources.

The expected noise levels in these sections will be in the range of 70 to 80dB(A).

iv. Adequate green will be developed in phase wise manner in and around the industry. So that

it will further attenuate the noise levels.

2. Control Measures

Isolation, separation and insulation techniques to be followed, PPEs in the form of earmuffs,
earplugs etc. will be provided to workers. D.G. Sets are enclosed in a separate canopy to reduce
the noise levels.

13



D) Hazardous Wastes
Table 14 Hazardous Waste Details

. . Quantity (MT/Yr.) )
No. | Industrial Unit Category Existing After Expansion Disposal
Spent 0.11 —Cat.5.1 0.7 1 Forwarded to
Contaminated authorized re-
1 Sugar, Co-gen | Cotton Waste- Cat. 0.2 0.5 OCESSOT
& Distillery | 33.3 P
Empty Containers- 30 45 Forwarded to
Cat. 33.1 authorized re-seller
E) Solid Wastes
Table 15 Solid Waste Generation & Disposal Details
. Quantity (MT/D) .
No. Unit Type Existing | After Expansion Disposal
ETP Slud
1 Sugar Factory & 2 z ﬁe 0.5 0.8 Ulge.d E/s manure
Co-gen Plant otier As 71 4 rick/cement
(Bagasse) manufacturing / as manure
Distillery Yeast Sludge -- 20
2 CPU Sludge — > Used as manure
F) Odour Pollution

There are number of odour sources in existing as well as proposed units, which include
molasses handling and storage, fermentation and distillation, secondary effluent treatment, and
storage of effluents, stale cane, bad mill sanitation, bacterial growth in interconnecting pipes
& unattended drains. Measures adopted under existing unit for controlling same are proper
housekeeping, sludge management in biological ETP units, steaming of major pipe lines,
regular use of bleaching powder in the drains, efficient handling, prompt & proper disposal of
press mud. Under proposed project of distillery, spentwash shall be carried through closed
pipeline for spentwash storage and handling activity shall be entirely eliminated.

G) Compliance with the Norms

All the relevant acts, rules and guidelines with respect to effluent treatment and disposal, solid
& hazardous wastes handling and disposal as well as in respect of emission handling and
disposal, wherever applicable, as specified by the CPCB/ MPCB or any other concerned
authority are strictly followed in the existing set up. Same practice shall be continued after
implementation of proposed projects.

H. Environmental Management Cell:

GMSL is already having an Environmental Management Cell (EMC) functioning under its
existing sugar & co-gen unit. Members of the EMC are well qualified and experienced in their
concerned fields. This cell shall be further augmented suitably after establishment of distillery
unit. EMC members are as under-

14




Table 16 Environmental Management Cell

No. Designation No. of Working Person(s)
1 Director 1
2 | Environmental Officer 1
3 | Safety Officer 1
4 | Chief Chemist 1
5 | Environmental Chemist 1
6 |Lab Chemist 3
7 ETP & CPU Operators & Supporting Staff 4

Capital as well as O & M cost towards environmental aspects under existing, expansion &

proposed project in GMSL complex is as follows —

Table 17 Capital as well as O & M Cost (Existing & Proposed)

No Description Cost Component (In Lakhs)
’ Capital Annual 0 & M

A | Existing Project

1 | Air Pollution Control (APC) equipment — ESP for Boiler 350.0 50.0

— 1 No. with 85 M stack
2 | Water Pollution Control- ETP 200.0 30.0
3 | Noise Pollution Control 25.0 5.0
4 | Solid & Hazardous Waste Management 20.0 2.0
5 | Environmental Monitoring & Management 30.0 5.0
6 | Occupational Health & Safety 25.0 5.0
7 | Green Belt Development 20.0 3.0
Total
(2% of Existing Investment of Rs. 301.11 Cr.) 670.0 100.0

B | Expansion & Proposed Project

1 | APC - Stack of 60 M along with ESP, OCMS 400.0 50.0
2 | Installation of MEE, ATFD, CPU & STP 500.0 60.0
[...]
qra SASTISTION ASTorem TS AT el M. Tdhed Toddid o
OT B&T WSHTTTATOT -

R%



qEHT ¥ TAAhi old O §al

Ig. . gadord g Bal
. JWM.T. Iohexa. Ur. aeial e
3. . Tedmel. Tar. TSl feozaia
3. oY, ferger. of. f2ie CIARLATTNTT JETeTh
¥. oY, g2, o&Y. ardrer feoe2in

¥ ) ST SN AT Ar

ol . Q].ToT. Jiear JAeAqreaAr Udhedlaigal INOT TN UdhedTaHgel adR
BIOMAT 3@l O Aiel TASATOT W@TeATeTTATOT IMMes .

BT & ATI DTS, ASAToT ST MU Tdhedidl Scarar

glardr

- 3ATES O NEATE TaforeT THOT
JUScATGaar ol oNey &rardr oMy &l oNey &rardr
(¥w00 fZ.3.3h) (000 fZ.3f.3h) (e400 . 3. %)
M (2%)° ¥y . Zol /et 130 d.ca/fea Ry F.2a/fEa
3USIgol
il Tatal (30%)" 2340 . 2ol /fgat 200 H.<Ta/fEal 40 . 2ol /fEar
PRI oS (x%)" 2o F. <ol [fear 0 . Zal /fEar 300 ¥.<2al /fEar
Aretfarar (x%)" o .2l /fear R0 F. <ol /fear 300 . 2a /et
IEAT | dF Y.y H. T /A | .y H. de / arat | 0 F. de / ad
Yrdrass faafe -- wo fom. . [feat wo for. oM. /feat
(M. At ) [eaagT
cggel geamere
gmioen | (5.T4.T.)
3USTATZo
TSl ST v d.2a/fEaT v A.2a/fea
DU STIASFINRS 2 ¥. 2ol [fEat @ A.2q/fEar

feu s * 331 onTwUrEAr caaaETd

NMWF HRAG, ASAS Thed dard IAden Aeddrer Saares Tfdgan
gIfoT gaTadaar (Tell T1e) ®.3MA. T. AAE HET THIOT -3 W GiSeren

e .

%) Thedrd 3lese

o ATHF &S BT @2NATT @A JATd AST QI gnenad 36T .
o WX IdGT B ATooNx foIfeTdl, Scdool TfofeTdr anfor wIemraed

hades a fxadres

R

TP TSh adR hIoARS! Feeayqol e

FehTaIegad UAdeAl ScATGaN ST STqal, A, HSHGT O A
@ IATEol IMAS IS0l OMUIAl.  SIOTHF  OTTIeAT  SIOT-2T
T STl @WMfotch Idifed O Scddl
aTaTaIoNT  UfRfREIATd argeieal chedl Aleniax Inenad e, Fieer
gehBIeT & hIASel Al Tl a1y el ofd.  arefaral &
NI DIIATGATAL ST 1.




o ICHBTA IECTAl S IRCAARRTAL HAGCATAT SN IMes. JIeahIaTer
T |d JIAIGALT chedl el 80l araxel old. uREIe 1
RITATATH® AIRTICT ATSAT THATONA JTHRT ha Tt BIal.

o USTIURGR IIehalerd idiel heral TR Sledhialel  ATxaxadrd
MBI AL ST FE0al &Tardl e

e T TTal, J.THA.T., haisl, drcionl, §. J2MALT USTTA TGS
urgloleal  ofaTyjora  fadifecw  geoaiar  fRrcsaonaradT  Sugad
STafelol AT BQNAY hIAASS Jehialelen Wd ATSAT TATONHAET ATSTOT
e

) Sar@al Tfcaan

Sugar Factory

[ Weighment S R ——
(100%o) J : Cogeneration Plant ;
: Grid
~ \ Bagagse - Steam - Power
[Canc Milling/ Crushing Bk Boiler >|  Turbines
30% i
oY Boller Ash—> Bricks Cement Industry |1 Factory
A4 p d
[ Clarification > r(cls i:':)u ——> Manure
i Distillery ATFD |— As
' Manure
[ Juice Sulphitation : A
' Conc.
Spentwash
_ 4 o Condensate
Syrup Boiling i MEE ‘ > for Recycle
H Raw
A Molasses (4%) Spentwash
Centrifugation > Fermentation [—>| Distillation [—>  Alcohol
7 S e L S U S P PP IR N |
Sugar (11-12%)

%) TATAROIISIS gReahial

S. . g].fo1. el I@id TIMdr o ufomaehaey 32 TATAROT CIaraendat
ArSsTan (EMP) Ir@foore folaicial ool 3e . cTdrel fofder ged @TeleTd AToT
ged.

o TMOITT OO, ASATCAT ANE O <&y ofmer

g1) Trodrar oray

SI.AT.2].ToT. Jieam T O TRANOT  Tchedldgd BION-ar Ao
aTaRMOET JAfAaR qugirel Wreleruaor -

<



TTHT & ATET DIFWGT T AGAST TheAIANST oA ATAF

qroATl aray (ge 9. /fea)
RNWT DHIFTATSA
@, aggirer ITEATE Thed TqoT
(¥co0 & .ot /fEaT) forzarraaonsas
(ex00 3. 2o /fFaT)
CERIG 0(4He4?) ¥0(207+30)
. | renform
a. | dravaf 3w 2200
b. | @fcter O @Iy HhIT K" ¥40*
c. | &1.va. gmarar ¥y 0
d. | ofg o affafer w* &
e. | gret odifder ¥ 3*
Frenfermarag
(a+b+c+d+etf) WY (e Hvy) 042 (Re&e+e0f)
3. wreT + sfXaasr 20" w4 0*
THOTRHFH3) | 03y (eaec™Ry2440%) | 3u¥e (w4307 +2007)
qrsam arodren aray
(TamoT 200 fo1. /3r.2a w far. [&ea R fa. /ar.ea
EXICIUCIe))

2@ Fagmoeraigae, *Saadiel dadaie, (Tl .S, a .2 a. Adier ufedrd derer aro

AT © ATl ITATAS ThedTATST TTOATAT ATAT

oA I1Fal (e /fEar)
aagirer a7 olidd &ond foem a1 orfea
TR gondl
PERIGH 3 ¥
airenfora
| ararat ¢zt coxt
Il. mfcter 200" 200"
. <far o aiff2ier & &
N QR QR
B aa (205*+ ce3?) (205+ c03?)
TA TA
eRoT (3 *#208*+ co3?) (20:%+¢93?)
gorarax (%) 200 ’Q
AT TroATer aTaa
(gammoT 20 fm. fe1./ fom. o fon. far. ¢ fam. for.
1. gemare)

N

A FgRITAgS, *SHTAAT w3oare, T A g Fder ufsdra derer aoh




T ¢ ol SIT TSN UhedTATST TOATA AU

TroATAT oTgoT
@. aagfrer (erordteg /Fea)
. | EFerdr 3
3. | SreEnform
l. mfcter 200"
II. <fa a affaier &~
TqUT dEfota arax 20%*
208
e (2 #+20%%)
ATGAT AroAT=T OTaR
(TeoT 20 T, for./ o f&n. for.
. fo1. greoiad)
2o Fagmoreraiga, *SSanadel B3
. FSAOT gfgsar
. Il IAsTTON

ol 1. 2]. 1. Umearadiel ATW@I dIWen JMOT AGAIGT TohedlaAgal N
"ol ey uld fEal TsUol qaR sixel of AT Sdh oidq JiThdie dHed
Ufedra el oael. fIaiahaoleidd UdhedldAgel T@OT 33 "ol dley dfd
e (JAMEI HRIWTGT O A&ATST Tdhedidgal R "ol dArex dfd fear Imor
ST UchedrdAgel 2 "ol Mex Ufd fFal) xdad such dam skel. &
ATBATON ¥o woldex /fEal Il ATSUCT Ufgan Udchedraied (Taf.2r.dl. )
ALY TUSTS! oZcl. UBAT dorel JMMSUON AT TFXIAITATS TTTNST
o BiYagzsT TO@sRTAST araIel SR .

3. grenfetan rsTTON

ANMWF DHRWGN T ASAS Thed (oA haongel 0¥ Hol.dl. Tldieal
Fday ASUONT qaIF BIRS. B JASUCT IWI DIIHGATAT  TEATAT
genforan ATsaOT  Tfteen UchedraAed (R.S1.U1.) LT TSART STl
Ufear dhetel JATSATON Ozl RIS TOTRANST O Blxaas! fHanrimimdt
aTaIel STRdl.

TN ATeliTIAIT JNEMAA IMATGN Tdhedidaid THOT ¢co ©af. . Ufdfear
Tdor [ }WcdiaT dIw BEd. Ricdial THA.Z.F. AT FoEdAS d
Dicalolcc el oidcl. dicalolecs JUSART R "ol 1. Ufdfsal ST
Dol TTAST el GMxeT. & TIUSI WA 60l OTaIel oild. el oI
gnenYd AT THeUATATS! el &ra Tfpar araxel snxel. (I aAdearer
- ¥¥0 "al. . Uldieal O dloalolecd JIUSATRT - % ©al. . Uldfeal)

TATord gMAdell Udhediderd dand aony ifsao & [celal, TA. 3. 3.
HAAST H3oTe, GIIGR Tl SiSd, diciel Tl SiSel JMOT ofw, diffier /
Tw. 3. 3. o1, Or.amR. Jf.efral, J.eaf- ¢ "ol . Ufdfea (Arefararos
SNEMA), ¥¢: ool . Uldieal (ol SIAAR Fnenad) Adrel SN Jre.

20



AT ATBUTCT Tdaroad dw3ataie dienier Jfoeaed ufeda ool onxa.
UfGra ISUTCN & STACIYRTS O qiciel STaq AHITAST araxel SRl .

THI @ JATWT AW T G Thedidgel aag sony irsaro

AAsaOT (wer. . / Fa)
=, aqeirer QTsm(aT Thed TaoT R
¥400 foraarfregonsias
F.2a/feat) | (swo00 I .<al/fEa
gadanora
. | EFQrAr Y R Tal. 2. 0. A
afepan
. | refora
a. | amarat WY %20 e
b. | @feier o'rvarrevl?rar ¥¢ ’% e
C. éjr.w.ﬁaw.mm ¥y 20 £ A .G wed
d. | ot / aifgrer Y ¢ e
e. | grer odifier - -
FreAfetam THOT 3¥3 £0%
JASAOT TSATOT: 200 o @
for./ar.ea1 omma
aTHT 20 IMRTTNT Tdhedrl ATSAToT
aa=irer Fitzah wer . ofafear afeear
AT AT | Dol oI ST
aIeldr gdaifod gxeldr  Asaron
afdger TheUTHE
: X (Ca1.21.01.) ufeda el
EIETC)
reforen
araraf JT R}Wearer- <o e I Weder TH.Z.Z.HL
wioat. adedrer | 2 Wﬁ; a:;o F0EURT T dloxoice dell
R Plo=T. o TSel. ofeatelees earar
TSI el TMOST dell Sael
el SSel.
HITIS - R HIFAJS - R¥Y (3¥¥ | Ad ATSATON HITIS
(2¢< MEE + ¢¥ ATFD) MEE + 40 ATFD) aiferizier  Jforeaaed ufesdra
R eMaT - Y e oMal - o3 del orsel.
wicieT TAISTSof 20 20
ofer af&ier g 3
& .. gmarar -
T®oT hicat. dieal. Fearar -
RISATQT - )’ Q%
A3 ASUON-R¢R | Fag ATSUON- ¥R

R




AT R IM@F BrEMeAde 3.5 0. o1 el ae

Inlet
604 CMD Neutralization Tank
(6X1.2X2.5M)

‘L Equalization Tank N
(21.5 X15X3.5 M)

Pri. Tube Settler
(8 X6.5X 2.35 M)

T
Buffer Tank |
(7.5X6.5X 2.5M) |
A4
To SDB
RAS
A====ssssssssssxs >

Sec. Clarifier | Aeration Tank — |

Oil & Grease Flash Mixer Tank
Tank (2.2X1.9MX 1)
Bio- Digester
(110 X 13 M)
RAS »
Intermediate Tank Z |
(8X5X2.5M) W
| — Szcé(;a;(iﬁ;h” Aeration Tank — Il
A&l ) (18X 16.65 X 4 M)
1
Bt accanna ExcessSludge
s To Greenbelt of
Industry
PSF ACF Treated Water Tank
(15X 5X 3.5 M)
- Note:
N1° :amm Unit I:'Z' O:'::t PSF : Pressure Sand Filter
3 ZOD n;g?ht T T ACF : Activated Carbon Filter
3 | BOD maliit 1200-1800 2580 RAS : Returned Activated Sludge
4 | 1DS ‘mg/lit 800-1200 1600-1900 SDB : Sludge Drying Bed

R

(858 X3 M)

(18X 10X 2.5 M)

: Excess Sludge

(
v

SDB (2 Nos.)
(7.5X5X1.75M)




33



THAr ¥ AMWI DIRWAder gafod 2. q.F. a1 Telr =

Inlet
2000 KLD
e
Equalization Tank
(12X 4.20X 3.50 M)
To Recycle «—|
No Parameters Unit Inlet Outlet
1 pH === 5-6 7-8
2_| cob mg/lit | 2800-3000 <50 Treated Water Tank
3 | BOD mg/lit 1500-1800 <30
4 | TDS mg/lit 1500-1800 <10 1125420 %.3.50 M)
FIHAT 4 FTRATS FAde Txanoad N A.F. @ T A
Return Activated Sludge
Condensate & e mm e e ———————— r
Other Effluents | 1
982CMD . Tube Settler : !
l Readion @4X4ax3M) :
Equalization UASBR V. :
Tank 18 @ X 6M PTS MBBR Reactor :
~> SN Pump \ Ht. 25X 18 / :
; Buffer .1, :
v Tank |
Sludge To (3 X3 X 3 M) Sludge to i
sDB SDB :
|
o |
B l
& Treated -
£ < TS |
© ‘
I
I
|
1
|

ACF PSF Flocculator z‘s::_
s0cuM/ 50cum/ Intermediate Tank Tube Settler | A ——— >
Hr Hr (8 X8 X3 M) (4X4X3M) Sludge :
1
1
Sludge &
Sludge to Disposal < | =[S~~~ TTTTTTTTTTT T TS TSI ST T T T TS
Sludge Dewatering
Unit / SDB
Filtrate to No | Para. Inlet Outlet
Equalization Tank
Permeate for Reuse 1 [pH 5-6 7-8
in Process Note: "
873 CMD PSF: Pressure Sand Filter 2 e 3004000 400
ACF : Activated carbon Filter 3 BOD 2000-2500 <50
SST: Secondary Settling Tank 4 | TDs 2000-3000 <100
SDB: Sludge Drying Beds

Ex



00 FEWINTES
00 powen ¢

B



IR © Tl Mex o gifelenar

=

'k
=
j=3
-
=)
=
=
=1
=1

Inlet
21 M3/day

gt

HAr ¢ TIAndd TR ST, @1 Telr A

—>

Filter Feed Tank
(2X1.5X2.5M)

X Secondary Tube
| Equalization Tank Aeration Tank (MBBR) | Settler
(3.5X2X3.5M) Pump (5X4X3 M) (2X2X2.5M)
a3 :
Bar Screen Cum
0 & G Tank i
(1.2X1X0.8 M)
i RAS v
<
v m
£a Treated Water
m oo To Reuse  €— Tank
(3.5X3.5X3M)
............. . A
g 4
SDB -1 SDB -1l
(2X2X1M) (2X2X1M)
No Parameters Unit Inlet Outlet
1. | pH - 6.5=7.5 7.2=7.5
2. | cop mg/lit 500 - 600 <30 Note :
3. | BOD mg/lit 250 - 300 <10 *PSF : Pressure Sand Filter
4. | 1SS mg/lit 250 - 400 <5 *ACF : Activated Carbon Filter
- *RAS : Return Activated Sludge
5. |0&G mg/lit 25-30 <10 *SDB : Sludge Drying Bed

3K

Pump



MRdr . Tal. .G, ufdsan

Johkasou STP Treatment Process

Daiki Axis Johkasou Technology - Packaged STP

0-0-0-9-458 | entowr

* Expeditioustreatment; easy maintenance v !
* Energy-saving = ReGrodtin | = —_——:_LL
* Most updated automated manufacturingtechnology i ; = - Y ) Disefectin
) + Stable high-quality FRP material oY o [ [F7H suain (¥ VY "y ?,F
i G WYL u’ 'L'
‘ ] Anaerobic I Aeration
1 Contact Media ) «Chamber 9} \
Sedimentation § | chaober I “uesy) G4 o T
il g . 2
by / i@ SeGmentation

Unit MOC| i logical Frame Work
ion & Sedi jon Chamber | FRP | Suspended Solids (SS) are separated.
: | Organic matters are anaerobically * Technology approved by
Anserobic Chamber i | decomposed. National Jal Jeevan
Moving Bed Chamber FRP [BOD content reduced by continuous aeration. Mission.
Capacities: son Chamber FRP‘Siar_e::medanddearuearedwatens . Tech Approvedby
1KLD to 50 KLD models ;‘T’ “':d TR (Il (Confederationof
(fother copocities con be increasedin gk 2o | Treated Water is disinfect isinfection
s ) Disinfection Chamber FRP [agent Indian Industry)

| Sludge from 2*¢ Sedimentation Chamber is
- |recirculated to the 1% Sedimentation
| Chamber.

* NoCOVID-19Trace

Sludge Re-circulation Arrangement observedin outlet water

a1 Seaialor

SI. . Q[.ToT AT JT€AT 200 ZTal Tl da_l adal Tah oigeld ZMOT €00
H.CEN.T. gHAda 3 B1.ON. AS TRIId Iad. AT dgerge’ J.THA.UW. &
TguOT foldigah SUBIOT TTdel JMe. T@WOT foldF0T HIOATATST 00 ol
gfd  dral & wiIergen <k . 3Arn IO waigel  Ie.
foraarrargoTideta 00 2o Uld daral gdfden oidial eidery araifoen el o
T wigeRen &8.Ta1.U. & U@VOT forddeh 3UMIOT URi0el S&el. SI.of.
NS AT 1] Wheh AT JITST WS Fedlaida el Sadl.

ST THSATATS! CTSTONN OTh & Aasdicl Udmedrdrel gadliad 00 <ol
GIIeRAEST Tdel Sadl.

BOT T@UOT O T JITIe Jax ondiar Aerdl Weiel daaedid feell 3Ms.
dordl @ wigeren aagier

. augirer LA Rraardrezonsiay
| Slrser ame- Iy ¢ 3. oY, A gy R
R | grdar 200 Zof/dTd | %00 . TEl. 200 Zof /arat

T.
- 3 i

RSl U gotat HSD wrotat
Ferel (F. 2ot /fEan) 2045 reo fer. Tfcrarar 204 %
wigrofrandl  araxerer | g 3. 30 TH. TaAl. . 3.}
AR
SR (aTrer /A aT) 3iret Elirc) Elire]

o | 3N, A (S ey A Y o ey A
a3)

¢ | ferarofrenm graferer | 3. Tal. O FMTioalx O F. Tal. O
T@NOT foreiomer Foifaed
3TDHIOT TSR

39



. ) RSN &
S
TSR eN sy 208 I 5 O
T =

. egAr forafor momy 33

o JALARAT O UM TUheUided J|A oifad AT foTAior Hyonx 33d
A0 aaid. I.ON. NS B €dell UFUONl T Fd 338 QTdhdl TOT
Aearer BT.N.JS had oedren diegadsT Widd IJidlen  araad
FEre. 3. SlN. S JIAON-AT fANNArer edeiar ardadsr e 31 dr (T)
TAhT UL e, AT ANATOTd ST/ edell foramoT JMEel WiaT fh
RMISToAT TAAoATd Adrel. dra

o WIS, hdocQTal AT O EZTeRTel AT & Zaa ArsAT TSATONd
AT HTATOT HIoMR 3FTd IAdrer JEel o arasd! wo o <o 31 &Y
(T) @eATar I IS

o TTal, UM, WIIeR B, UK, Th T ScATe!.

o TRW A AFMAN STRNSWTS! fIHfATa Hel STomaT gIaflm améra aixd
TeT IR NSl diacsia ge aIxel.

3. foremoT 3UT

o e0ol ToTIFOMRNST FMTATRIRTE, /JAARTS FMOT FoagelRTal dF  araxel
STATel. XZRAATA, J. IOPATT dIFASNRGT Gr. W. JF (PPE) gxaoArd
JAreT. qT Edoal UTdos] hall haoATATST ST. Oif. IS OIS dhaltdr
AL WHTId HIoATA IR

3¢



F. HIdch IOI_/ATT HAAT
aordT R HTah Iagadral haar aazie

Tched gfyermor (dr.ea /aw)
He-araT T - e : foreaore gaa
/@I IS, | 4.2 S S 0.9 ? gnfergyd getfdgar
AT O AEAS | 33,3 HeldHoes 0.3 0.4 gnferqya getidarar
dica T
33.¢ TSI Deax 30 ¥y gnfergd getfdiarar
™. Yol JOJadrdr hdqr
Tl 23 Hol AU ha-Jral aagirer
ghed ]
¢ wHo-2rar ufyenmor (d.ea /fEa) Rrc
i JTeAmEr | fRasayonsay
AT . R.SLAL FEA | 0.4 0.¢ = SN
AeAST Uhed | digexdl I 2 ¥R dre fofefarandT /aaa sa0le
(erstar) arax
ST Tdhed | Araec sl - 0 ) R :
.. g. oo -- 3 T B ¢ i

Y. ORIEr 3Ugd

feATEAT Uchedideld UTRd eaoal, ASTTON IMSUO[h, WIW el JfoTe LTl
OT golfeTd Joal §. OIAEAT SUSATT IFT JAATSA. JTEATAT T STy
siicolcd BT fhdior, .21.01. Jfote Fdrar el oIdaaends, JoAATST
Rerdior urasaar aay & foaaifaeondsid areell Ssel.

9. forrer o gidhar arerat

NEATEAT Ucheargiderd AsRSe UgWoT forimor disw (MPCB) fohar dcatar
JEAThd ATSATOT UfeAT O fiesare, Oram aF/drRET 5T O Hol ol
BIAGON O Ooadic da3d Ug Scalolol &. JAGEd Hgel oAd Imercm
A DISAT O ToIA HISHRUOT UleTal del Glld. Adx DIaTzdr
Tarod foRdRIaaoT Udeaideias! Urwell Sadl.

F. TATAIOT CAARATTST TATaT

BN. . 2l.ToT ALY TATOROT CATReTTS fUsmer WrARa me. AT foswendrer
A AT ITafRera IOT P4 Sdrer Ao a1 g el ABd.
ILITEAT O TAId TATAFOT CAARETTST [HAHTSTHAAST T WIATTTATOT —

R




dardT ¥ TATAJOT CAAREdal fasmeT
ug TQOT 3w

JieTereh

gafoxoier grferarar

AIGT SJerhIRT

AT FANIoTdS

gafoxoa Fanderas

TRATSTRNDT FIAITTAS

2.2.0 o MA@y, giadex o
BT

IEARAT O TANod frdrareh 0T ThedidAd el TAAJOT TShiS! O cdiedm
TN ATST SMSTOTN-AT Waren aa2lel WielleT THATOT:-

T 4 SN SIZAT |aer aagirer

X“;o(x»/\)m.g

X | w |0 | ro |0 |~o |~

©

aagfrer TE (F|. DRAISAL)
. BIrRYe ] o ST
RGLL G a g
RAEATRT THEATRTST
2. | BoT Ugwor foiFOmANST wiemen .TaT.W. 340.0 40.0
ST SAToToNT WA T <\ H. SArT Rraoh
. | AT Ufmem f0rem AEAT ATWR DI HToTl 200.0 30.0
T AGATS THearTo! .
3. | €aol UguoT fordmomandT wmetonar e 4.0 $.0
¥. | ToTohaal CAARETTSTATST 0.0 .0
\. | CosrIadice difforeaier O dorsidic 30.0 ¥.0
. | CITORTATVTIR IR O JI&Taar. 4.0 ¥.0
v. | BfYd TasT fomramandt 0.0 3.0
T@oT 90.0 200.0
frdardreaor o gxdarod Twmearais!
2. | BOoT UgWOT forIFOMARNST ¢ wiIeReT F.TAA.U. ¥00.0 40.0
ST Mooy WE d A, AR o,
OCMS
R. | JIfzaron ufdgen gjforem - MEE, ATFD, CPU, STP 4£00.0 %0.0
3.
3. | €00 UgWOT forIFomand! emetonar e 34.0 20.0
¥. | goToheal CAAREATTSTRATST 30.0 4.0
Y. | CIORATIONAH IMRAST O YIS, 4.0 ¥.0
%. | Covsraxdice difoTeaiol O doioidie %¥0.0 20.0
o. |Bfaa Tz fOomamamdl o JaT dlex BO R34.0 %0.0
XS oradT cmetoNaT W
T@®OT 204, 0 220.0

) Yoratey BAf¥ST Iceden
e Uhcdr THOT &F - ¥,%¥%,200 Tl .

o T@OT AT &F - R,0¥,29¢ Tl 9.
o IR UNGh TUTSHaT - %00 THA.

¥0




> Dwela grdfacer
o PUSTT BIATISST &F - R,%¥3 Tal oM.
. DU BIATXSST HEGT TS0 IO - ¥,84% .2 Hal all.

> AW BIdfXSaT

o AT BIAXSIT T - 39,34 ol .
o G BIAfxEeT Al fIrwoma aofr - o0 Tal .

HUcia BIOQZ T IMON AIH BIAIXST AEel STede BONY TTOTN -
0¥,04% . ¢ F VUk0 = ¢K,R0% EaT .
FEOTOIE ¢ BTl foTeal (ML)

) Blad azr s
TqHT 25 SATheTEr FSar
B —— HCED
AR | TAa | Tmor
? | T@moT & ¥,%¥,200
R | oigmTa 8
1. AT DIl Y,ER9. 0 2%,4¢0.0 33,209.0
ii. IT&dTST Tahed 9,££0. 0 3,300.0 20,349 . 0
iii. STATT Thed -- ¥,500 . 0 %,500.0
iv. I &F RE,0R4.0 - ¢,9R4.0
V. ThicTell & ?,2¢0.0 ¢,%00.0 29,4¢0. 0
TROT | £,%R.0 3,%41. 0 ’3,3%%.. 0
1| Bfad Ter 24,000. 0 LILN4T.0 | 3¥E443.0
¥ | TqOT Wl &F 3,809,644 .0 - 3,0%,39C . 0

&ad Tz fowfad ®xoamaTdT SPM, SO, o 3caiciel AT OGO  UTHSATo!